iIGend4d500 SCHEMATIC

j 16 f[ﬂ DC Protector
16 G Bl -
| 16 AWG B »t — ==
DC Coll , DC Rectifier 7 D 8A .n ©|oc ﬁﬁmmﬁ&oﬁm
7 ! 7 16 G_Rl
3 7 7
16 0 R
7 7 I
Main |Coil 7 7 ol 7
16 G R e
16 AWG  Hu
0 G = ,m - @ 1 G R 7 7
QG , o 12 au , AC lreceptacle
Sub Coil ! f
0 G m.\,, 7
7 7 20 AWG Br/R , verlo indicatpr light
0 G _Grg ' '
Supply Ooﬁw 0 aup mu Ivenertaor AC piloft fﬁj&
0 G D.\L
| I
7 . o Econnmy switch
© 14 G Y/G 7
7 14AWG 'Y/G
0 G 0 7 7
0 awG G W o En ajmvi switch
L Bu _ N 0 AWG Rl W 7
] 7 dil warming |light
R 0 G Bl ! 7
POAWG EQ?& B 7 7
—— T ,
[ [ 14AWG |Y/G
O P —
o 2
S
> m Ground=
@ D
he) > — - -
Bl |Black |Br Brown Y/G|Yellow green =
R |Red [Br/R [Brown/red [Bl/W| B ﬁm o MDU
Bu |Blue |Gr Gray Y EyE) > C
W |White [P Pink 0 |Orange ﬁm
Y |YellowBl/W Black/white| Zr 3

Westinghouse Portable Power | 23



iIGen4500 EXPLODED VIEW

24 | Westinghouse Portable Power



iIGen4500 EXPLODED VIEW PART NUMBERS

No. Part. Description 27 100561 Enclosure Top

1 100578 Damper 28 100560 Side Panel

2 100562 Enclosure Side 29 100566 Access Cover

3 100567 Lift Bar 30 150527 Vent Hose

4 150526 Fuel Tank 31 150529 Strainer

5 120538 Inverter Module 32 150534 Fuel Filter

6 100569 Intake Grate 33 150536 Hose Clamp

7 150535 Fuel Valve 34 170514 Recoil Grip

8 100563 Enclosure Side 35 130525 Controller

9 100568 Inspection Cover 36 100575 Washer

10 100574 Axle Shaft 37 130524 Control Panel

11 100579 Battery 38 150532 M6X16

12 100580 Battery Clamp 39 180578 Engine Assembly
13 130526 Voltage Regulator 40 150542 Clamp

14 150531 Fuel Knob 41 150543 Gasket

15 150533 Plug 42 150540 Fuel Level Sensor
16 100570 Rubber Foot 43 150544 Bolt

17 100564 Discharge Grate 44 150541 Gasket

18 150530 Cap 45 150537 Carbon Canister
19 150528 Splash Guard 46 150538 Canister Bracket
20 100571 Wheel 47 150539 Vent Hose

21 100577 Axle Cover 48 150508 Hose Clamp

22 100565 Rubber Boot

23 100573 Handle Bracket

24 100572 Handle Assembly

25 170513 Grip Cup

26 170515 Recoil Anchor

Westinghouse Portable Power | 25




iIGen4500 ENGINE VIEW

26 | Westinghouse Portable Power



iIGen4500 ENGINE VIEW PART NUMBERS

No. Part. Description

1 180581 Dip Stick

2 180582 Low Oil Switch

3 170516 Starter

4 180580 Spark Plug

5 170512 Recoil and Housing
6 160504 Air Box

7 100548 M6 Nut

8 140517 Gasket

9 140532 Carburetor Assembly
10 140531 Stepper Motor Bracket
11 140533 M4X25

12 140529 Stepper Motor

13 140530 Stepper Motor

14 140534 M4X6

15 140535 Spacer

16 160504 Air Cleaner Assembly
17 180579 Ignition Coil

18 110510 Muffler Assembly

19 110512 Washer

20 110502 Spring Washer

21 180524 M8 Nut

22 110511 Heat Shield

Westinghouse Portable Power | 27



